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INTRODUCTION: Corticosteroid injection is the mainstay of initial nonsurgical treatment for trigger finger (stenosing 
tenosynovitis) but despite substantial clinical experience with this treatment, there is minimal available evidence as to the 
optimal corticosteroid dosing. The purpose of this study is to compare the efficacy of three different injection dosages of 
triamcinolone acetonide for the treatment of trigger finger. 
METHODS: 
Following approval by the Institutional Review Bored, adult patients diagnosed with a trigger finger were prospectively 
enrolled and treated with an initial triamcinolone acetonide injection of either 5mg, 10mg, or 20mg. Injection dose was 
determined based on which surgeon was treating the patient. Patients were then followed longitudinally over a six-month 
period. Patients were assessed for duration of clinical response, clinical failure, VAS pain scores, and QuickDASH scores. 
RESULTS: 
A total of 146 patients (163 trigger fingers) were enrolled over a 26-month period from January 2019 to March 2021. Mean 
duration of symptoms was 4.5 months before presentation [Table 1]. At six month follow up, injections were still effective 
(without recurrence of significant symptoms, need for secondary injection, or progression to surgery) in 52% of the 5mg 
group, 62% of the 10mg group, and 79% of the 20mg group (p=<0.05). VAS pain scores at final follow up improved by 2.2 
in the 5mg group, 2.7 in the 10mg group, and 4.5 in the 20mg group (p>0.05). QuickDASH scores at final follow up 
improved by 11.8 in the 5mg group, 21.5 in the 10mg group, and 28.9 in the 20mg group (p>0.05) [Table 2]. The clinical 
effectiveness at 6 weeks, 3 months, and 6 months is demonstrated graphically in Figure 1. 
DISCUSSION AND CONCLUSION: 
Corticosteroid injection with triamcinolone acetonide is a safe and effective treatment for trigger finger, but minimal 
evidence exists to guide optimal dosing. When compared to 5mg and 10mg doses, a 20mg dose was found to have a 
significantly higher rate of clinical effectiveness at 6 month follow up. VAS pain scores and QuickDASH scores were not 
significantly different between the three groups.

 

 

 
 


